

CONFIDENT FAIRFIELD, TRIVANDRUM							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	11/05/2026	Basement pile cap & plinth beam	M30	20	30	21.92	30.07
2	12/05/2026	9 th floor column 4series	M30	20	30	21.55	30.51
3	19/05/2026	Basement grade slab concrete	M30	20	30	22.07	31.33
4	23/05/2026	Basement grade slab concrete	M30	20	30	21.33	30.74
5	25/05/2026	Baement R.W north side	M30	20	30	22.22	31.70
6	02/06/2026	10 th floor 6 series slab concrete	M25	16.66	25	18.07	26.07

